®

LEX

Industrial

[Too

PARTS BREAKDOWN

535819




3N
&

=y




No. Part. No. Description Q'ty
64 13200031  |Position ring 2
65 S0020820M |Hex. Screw M8XP1.25X20 12
66 S0230800M |Spring washer &8 36
67 S0210516  |Flat washer 8X16X2t 46
68 C5151104 |Bearing 1
69 13200040 |Position nut 2
70 60102003a |Hex. Screw M5XP0.8X10 1
71 $0210303  |Flat washer 5X12X1t 6
72 L0000123  |Motor wire 1
73 S0310425 |Pin @5X25 2
74 S0010820M |Cap screw M8XP1.25X20 2
75 S0010835M |Cap screw M8XP1.25X35 4
76 S0030515M  |Philip Hd. Screw M5XP0.8X15 18
77 10105068p  (Nut 1
78 S0020625M |Hex. Screw M6XP1.0X25 2
79 S$1017W-2  |Strain relief 4
80 $0210402  |Flat washer 6x19x2t 1
81 S0050810N  [Set screw M8XP1.25X10 4
82 S0111400L |Hex. Nut M14XP2.0 1
83 S0021020M |Hex. Screw M10XP1.5X20 1
84 S0210540  |Flat washer 5/8"X40X3t 1
85 S0120580  |Locking nut 5/8"-11UNC 1
87 S0050510M |Set screw M5XP0.8X10 2
89 S0120800M |Locking nut M8XP1.25 1
90 S0050103 |Set screw 1/4"-20UNCX3/8" 4
91 S0210500b  |Flat washer 8X22X3t 1
93 S0112000M [Hex. Nut M20XP2.5 1
94 S00505605M (Set screw M6XP1.0X5 4
95 S0110800M |Hex. Nut M8XP1.25 38
96 12300154  |Push tool 1
97 S0060820M |SCREW M8XP1.25X20 24
98 13000004a |Riving knife 1
107 | S0020640M [Hex. Screw M6XP1.0X40 2
108 | S0110600M [Hex. Nut M6XP1.0 2
109 11500006 |Bracket 2
110 11500044  |Small bracket 1
111 11500045 |Hook 1
113 | S0110500M |HEX. NUT M5XP0.8 8
114 S0030324  |Philip Hd. Screw 3/16"X24UNCX1-1/2" 2
115 | WO0000007 [SWITCH 1
116 10105053G [SWITCH COVER 1
117 | 10105052p [SWITCH BOX 1
118 L0000132a |Power wire 1
119 21000030  |Nut 3/8" 2
121 S0020410  [Hex. Screw 1/4"-20UNCX5/8" 1
122 S0230400 |Spring washer &1/4" 1
123 S0210401a |Flat washer @1/4"x@13x1t 2
124 S0220400 |Teeth washer 1/4" 3
135 10105090Q [Wrench 1
136 80911417  |Open end wrench 1
137 S0911012  [Open end wrench 1
138 S0910206 |L-wrench 6mm 1
139 S0910204  |L-wrench 4mm 1
140 S0910203  [L-wrench 3mm 1

No. Part. No. Description Q'ty
1 13300020 |Table 1
2 E0000002 [Extension wing 1
3 12700003b [Table insert 1
4 13300002P |Cabinet 1
5 13200004  |Motor cover 1
6 10105056a |handle 2
7 10108005 |Hand wheel 2
8 13200032 |Wheel cover 1
9 13200013  |Rod 1
10 J1330001  |Angel label 1
11 13200018b  [Foot Stand 4
12 11107098  |Rubber Feet 4
13 13200019 |SIDE BRACKET 1
14 13200021 |TOP SHORT BRACKET 2
15 13200023 |SIDE BRACKET 1
16 13200022 [BOTTOM LONG BRACKET 2
17 13200020 |BOTTOM SHORT BRACKET 2
18 13300015 |Dust collect plate 1
19 10105069Q |Flange 1
21 13300008  |Arbor 1
22 13300011  [Rupprt Rack 1
23 13300005 |[Body 1
24 13200007 |Rod 2
25 13300006 |Slide 1
26 M133A005 |Motor 1.5HP/ 240/50/1PH 1
27 13300012 |Motor plate 1
28 13200009  |Motor pulley 1
29 13200016L |Lifting screw 1
30 20900028 |Bush 2
31 13200014  |Arbor 1
32 13200033  [Clamp shoe 1
33 13200027 [Sleeve 1
34 11105064 |Rod cap 1
35 13300017  |Angel indicator 1
36 20900022 |Gear 2
37 V13207190 |Belt 1
38 13300010 |Gear cover 1
39 20701006 |Bearing 1
42 11105081  |Spring 1
43 13200029 |Bracket 2
44 12700057  |Screw 1
45 12300118J |Riving knife holder 1
46 12300125J |Fixed block 1
47 12700059  |Hex. Nut 1
48 12700058 |Riving knife Handle 1
49 S009AN04  (Nut 1
50 11102020M |Hex. Screw w. washer 1
51 11105080 |Spring 1
52 C9001920 |Bearing 4
53 13200038 |Screw bushing 1
54 12900037  [Sleeve 1
55 12700013  |Shaft 1
56 C1206202A (Bearing 2
57 C5151102 [Bearing 1
58 13200028 |Ring 1
59 S0050505M |Set screw M5XP0.8X5 6
60 S0021025M |Hex. Screw M10XP1.5X25 3
61 S0231000M [Spring washer @10 3
62 S0211021  |Flat washer 10X21X2t 1
63 C1106201 (Bearing 1




Industrial

LEX

[Too

PARTS BREAKDOWN

535819




Al 13000004 |Riving knife 1
A2 12700005 |[Supporting arm 1
A3 12700006 |Guard (left) 1
A4 12700007  |Guard (right) 1
A5 12700067 |'see thru" plate 1
A6 10606102 |Anti-back kick plate 2
A7 10103040 [Spring 1
A8 10103035Q |Supporting plate 2
A9 S0030304  |Philip Hd. Screw 3/16"-24UNCX1/4" 2
A10 S0120200 |Locking nut 1/4"-20UNC 8
Al1l S0040412  |Flat Hd. Screw 1/4"-20UNCX5/8" 8
A12 S0210404  |Flat washer 1/4"X23X3t 8
Al13 S0310630 |Pin @6-30 1
Al4 S0313528 |Pin @3.5-28 1
A15 $0310528 |Pin @5-28 1
A16 | SO5ETWO7 [E-Ring 2
A17 | 12700051a (Sleeve 1
A18 | 12700039a |Pad 1

A19 | S0120600M |Locking nut 2
A20 | S0010635M |[Cap screw M6XP1.0X35 1
A21 12700054 |Handle 1
A22 12700061 [Fixed plate 1
A23 S0310530 |Pin @5-30 1
A24 12700062  |Guard 1
A25 | S0010512M |Cap screw M5XP0.8X12 2
A26 12700038 |Supporting plate 2
A27 JG133001 |Warning label 1
B1 10104046 [Miter gauge 1
B2 10104048c |Guide bar 1
B3 10104045 |Handle 1
B4 10104050 |Indicator 1
B5 10104049Q [Position plate 1
B6 10104047 |Pad 1
B7 $0210501  |Flat washer 1
B8 S0030110  [Philip Hd. Screw 5/32"X32UNCX5/8" 3
B9 S0110100 |Hex. Nut 5/32" 3
B10 S0050404 |Set screw 1/4"-20UNCX1/4" 1
B11 S0310306 |Pin @3X6 1
B12 S0040400 |Flat Hd. Screw 1/4"X20UNCX1/4" 1
B13 10104047k |Pin @8X20MM 1




)

Industria

LEX

[Too

PARTS BREAKDOWN

535819




NO. DESCRIPTION Q'TY MS NO.
1 FENCE BODY 1 11000001a
3 FENCE SIDEBOARD 2 11000008b
4 FENCE CAP 1 11000021
5 FENCE SIDEBOARD CAP 4 11000022
6 SCREW 5/16"-18UNC 1 11001021k
7 CLAMP BLOCK 1 11003003
8 HANDLE 1 11000004G
9 KNOB 1 11000005
12 CLEAR INDICATOR 1 11000015
14 PLASTIC PAD (SLIDER) 19*50*2t 2 11000024
15 SOCKET SET SCREW 5/16"-18UNC*1/4" 2 50050504
16 WASHER 3/16 2 $0210300
17 PHILIP HEAD SCREW 3/16"-24UNC *3/4" 2 S0030318
18 HEX. SCREW 3/8"-16UNC*1 3/4" 1 50020601
19 HEX.HEAD SCREW 1/4"-20UNC*1 3/4" 1 50020425
20 LOCK NUT 1/4"-20UNC 1 S0120200
21 LOCK NUT 3/8"-16UNC 1 S0120300
22 SELF-TAPPING SCREW 3/16"-5/8" 12 S0070300
23 HEX. NUT 5/16"-18UNC 1 S0110500
24 WARNING LABEL (LONG) 1 J11FB201
25 WARNING LABEL(SHORT) 1 J11FB202
26 PLASTIC PAD (SLIDER) 19*50%*1.2t 2 1100025
27 SPRING 1 11105080
29 CAP SCREW 5/16"-18UNC*1" 4 50010501
30 REAR RAIL RACK 1 11000033G
31 FRONT RAIL COVER 2 11003002G
32 FRONT RAIL 1 11000034G
33 FLAT HEAD SCREW 5/16"-18UNC-1" 4 S0040307
34 FRONT RAIL RACK 1 11000032G
35 HEX. HEAD SCREW 1/4"-20UNC-3/4" 6 50020412
36 LONG SCALE 30" 1 11000018
37 NYLON SCREW M12%*1.75-12L 2 11003017
38 WASHER 5/16" 8 50210500
39 HEX. NUT 5/16"-18UNC 4 S0120500
40 TIGHTENING ROD PLATE 1 11001010a
42 PIN 1 S0310506




)

Industria

LEX

[Too

PARTS BREAKDOWN

535819




No. DESCRIPTION PART NO | QTY ! No. DESCRIPTION PART NO QTY
1 Movable table (left) 12200001 1 31 @5*30*20 Pointer 10104050 1
2 Movable table (right) 12200002 1 | 32 1/4"-20UNC*1/4" Scr 50040400 1
3 Guard 12200003 1 j 33 R87.5743 Miter Gauge Body 10104046 1
4 Connecting Sheet 12200004 1 34 1/4"-20UNC*21 Hand Knob 10104045 1
5 Slideway 12200005 1 35 5/32"-32UNC Hex Nut S0110100 3
5A Slideway 12200005A 1 36 5/32"-32UNC*1/2" Rd Hd Scr $S0030108 3
6 Connecting Plate 12200006 1
7 Rail 12200007 2
8 Support Plate 12200008 1
9 Support Block 12200009 2
10 Ball 12200010 2
1 Spring 12200011 2
12 Self-Tap Screw 5/32"-32uncx1/2" S0070203 4
13 Hex Screw 1/4"-20uncx3/8" $0020408 24 |
14 Square head bolt 1/4"-20unc 50000112A 2 [

15 Nut 50110408 23
16  |Rubber Pad 12200012 | 4
17 Washer 1/4" $0210403 2 |
18 Cross hd screw 1/4"-20uncx3/8" 50050404 16 |
19 Cross hd screw 3/16"-24uncx1/4" S0030304 6
20 Cross hd screw 3/16"-24uncx1” §0030301 2
21 Hex Screw 5/16"-18uncx1” $0020501a 2
22 Nut 5/16"-18unc S0110500 2

23 Washer 5/16" $S0210516 2
24 Hex screw 3/8"-16uncx1” $0020612 2
25 Washer 3/8" 50210600 2
26 Guide Bar 11900013 1
27 23*22*12 Locating Plate 10104049 1
28 Plate 11900014 1
29 1/4"-20UNC*1/4" Soc Set Scr S0050404 1
30 @3*6 Roll Pin 50310306 1




